eKMB

9 10
ACE =Y sYp
No. [U8 Code EN name Specifications in CN Qty/vehicle
1 602002-0008-02 [Aluminium handle bar $Rfs KMB50 580*%40*70 1
2 906003-0002 plastic belt 2t 5%200mm £/3801R 2
3 |404002-0034 F right brake lever H135PDD+BS1772&£1<300mm 1
4 |602011-0018 Rotating accelerator IS 0X+HT246 BE£<300mm 1
5 |313002-0003-02 |horn switch DK-02£x &% $H41<300mm 1
6 |602017-0011 bar padding core B ZiH2140%75%59.4 KAYOFR 1
7  |405002-0009 R left brake lever Z#£135PDD+BS177 & £300mm 1
8 602006-0022 left grip 2B T247 1
9 |602016-0009-02 |F brake cable B 70021130 Sk 1
10 [602016-0010-02 |R brake cable B 710202130 %k 1
11
— . ' 1-1 ' ' i
2—
|
— s
.
r S
&—14
3—/
'.];'—5 ’/—3
il 5 24 6 1 R
No.|U8 Code EN name Specifications in CN Qty/vehicle
1 [405007-0013 R brake pump = KMB SM6* 16/ fE i igie+2 1




1-1 |404007-0023 F/R brake pad 26 LA 2
2 |404006-0002 F brake pump B KMB SM6* 1607 A ay e +2 1
3 [903018-0012 bolt ZEEE M8*40 SH8LY 2
4 |903006-0002 nut =B34 M6 1
5 [903013-0004 screw =H$F M6*12 1
6 |405009-0024 rear brake bracket 2t eKMB EE3 1
7 1404008-0027 front brake bracket 2t eKMB EES 1
1 i \
5 (é - l i.i l ) >
1_5“. 'ﬂ—s .................................
oy e
F—s
o \ |
el O s
e }_ﬂmg S /=5
No.|U8 Code EN name Specifications in CN Qty/vehicle
1 |601001-0025 upper clamp EERRE & ©27*H27 AF-79FLEE150 1
2 |601002-0027 lower clamp ERMRE g 027*H30 AF-797LEE150 &000475 M 1
3 |601003-0017 upper raiser ERMRE HRIS O22RCIBIZ/AF-74 5K 2
4 (601004-0022 lower raiser IEEMRE g O22ECEIR/AF-74 BRK 1
5 |903013-0020 screw =H§F M8*25 8
6 |903013-0036 screw 4 M10*30%1.5 2
7 |907001-0028 bearing 91683 MY ER L TH/ L THE/RER 1
8 |601005-0009 dust seal # %l SSR//INELCRF-IIthE 1
9 |601005-0012 washer 5 023%36*1.5 1
10 |601005-0001 nut §84864% BICRF/KLX 1
11 {908007-0005 clamp ®8/REY 1
12 |903018-0003 bolt ZH$ M6*12 1




No. |U8 Code EN name Specifications in CN Qty/vehicle
1 501000-0113 F right Shock absorber B & 540mm 1B 1270 e 3 sl 1
2 |501000-0112 F left Shock absorber & 540mm IER O12F, B 2= Fiis 1
D,
|
|
YA 2o
AT 46 B AR,
No. |U8 Code EN name Specifications in CN Qty/vehicle
1 |401005-0001 front wheel assy 2.50-10 ST/ /1R /121E/Po1 I8 1
1-1 |401006-0001 front tyre 2.50-10 P91 im2 1
1-2 |401007-0002 inner tube 2.50-1031253/1218 2 1
1-3 |401008-0001 lining belt 12*20 1
2 |401000-0097 front rim assy 26 E5E BRI arEeiE14*1.85 1
3 405001-0020 F brake disc ®160 a6+, 1
4 |902002-0075 Step sleeve =B ¢15%H5+020*%H15 2
5 1901001-0015 flange axle ZH$E ©12*190%1.25mm 1




6 903013-0001 screw =H$ M5%12 6
7 903007-0008 nut =H%E M12*1.25 1
@ e _
| @ Al
S |
5 5
Je %0 KUK,
No. [U8 Code EN name Specifications in CN Qty/vehicle
1 |401005-0001 front wheel assy 2.50-10 1T /1R /1RIE/PI1 I 1
1-1 |401006-0001 front tyre 2.50-10 P91 & 1
1-2 |401007-0002 inner tube 2.50-10E 12 RF/121E =& 1
1-3 |401008-0001 lining belt 12%¥20 1
2 316004-0027 motor 48V/350W & BiAKETTRI10T iR 14*1.85—AK4EBA 1
3 405001-0020 R brake disc ®160 a6+, 1
4 [903002-0010 washer ZEEE P12*24%2 1
5 |903007-0008 nut Z[$E M12%1.25 2
6 903013-0001 screw =H$E M5%12 6
[eo}-2
ERL
No.|U8 Code EN name Specifications in CN Qty/vehicle
1 551000-0137-02 |frame 2th eKMB 1
2 908007-0010 rubber ring 2 09*¥12+D18*H7 2




11—

=
° = — @ CE. :
66— &>
*—8
Y
a—
5 e 73 3
11— &>
—2
1R SRR A
No.|U8 Code EN name Specifications in CN Qty/vehicle
1 506003-0029 right footpeg assy. X5 E 99%45%38.9 KAYORR 1
2 506003-0028 left footpeg assy X528 99%45%38.9 KAYOFR 1
3 |407001-0014 footpeg spring EPHNZZ O15*O2*H8* 4 LS a)4 2
4 |904002-0002 cotter pin ZH5F 2.5%24 2
5 [904001-0001 hinger pin 25 ©8*42.5+D3*37.5 2
6 |903002-0011 washer 28 ©13*20*1.5 1
7 |407002-0001 side stand spring Bk ©15%02.5%H40* 163 1
8 |554000-0043-02 |side stand T 2B L=215 HREH 1
9  |903020-0001 bolt 25 M10*30*%1.5 517 184711 1
10 |903006-0005 nut 28 M10*1.5 1
11 |903002-0004 washer ZH8E 08*16%1.5 2
3—
ER B
No. [U8 Code EN name Specifications in CN Qty/vehicle
1 [553000-0048-02 |swing arm NEER eKMB RS 2EF,08*3 1
2 |907001-0002 bearing 6000Z 2




3 |902001-0113 washer ZHF ©10*D18*H87 1
4 ]903018-0036 bolt Z B8 M10*130*1.25 $24730 10.94% 1
5 |903007-0006 nut =H%E M10*1.25 1
6 |906003-0007 cable clamp H 2%06 3
7 |555000-0148 stop plate =H%F CF8Y £7[10.5%15.5 2
No. [U8 Code EN name Specifications in CN Qty/vehicle
1 502000-0066 rear shock assy IREEEE L=245 O09F 1
2 |903018-0032 bolt ZHEE M10%40*1.25 484 2
3 [903007-0006 nut =H$E M10*1.25 2
| I—
) [e@]—2 6
LI} - =
Fm-_—s
: —10
10 H {)Qj F |14
s "_‘h ’ + "
—7
f [ﬁl 12
! 4_—(3
—13 )\714
p |
s
[r=aa]2
S
No. |U8 Code EN name Specifications in CN Qty/vehicle
1 |316005-0012 Charging joint TARSL /4T B4 200/D17031A-2.8-21 1
2 |903008-0001 nut =B% M3 2
3 |903009-0001 screw ZH5F M3*8 2
4 |908007-0066 Battery Belt B 1BIR5260mm 1




5 |312001-0052 Lithium Battery $8F348V/8AH1354P =JTi82000F885260*%95%71 1
6 [313002-0010 Start Switch I o16mmEBEIZIHFK/E1< 10084 1
7 |313004-0010 Unlock Switch D124:1£200mm 1
8 |551001-0340 Battery Front Bracket WELFES 52%51.5%1.5 #(38.5/2-04F,, 1
9  |551001-0341 Battery Rear Bracket WELFES 72%46*1.5 H2-08.5/2-04F., 1
10 [905001-0003 Blind Rivet- ®3.5%12 ZH8E 03.5%12 4
11 |311001-0029 Speedometer jg M62V NHaiER, B REIGER, SZZRI5RITE, 1
12 |903007-0001 nut =B$ M5 6
13 [309001-0157 Main Cable B \BIENHE RGBSR eKMB 1
14 |316001-0029 Controller 48V/350W 6B IESKRA=HIRRRA7KIEM 1
15 |903009-0005 screw ZB$F M5*12 4
16 |316002-0016 Charger RRUAR 5H4454.6V/1.5A iaithiEsk =Rkl + 3 - HRAIE 1
17 |310001-0003 Horn 48v 1
18 |903018-0003 bolt =R M6*12 1
11— L :’i . .
¥ - | v
j ==
[pt]—23 22— l’ = =
19—{TTY
PR

B E it

No. [U8 Code EN name Specifications in CN Qty/vehicle
1 |701000-0013 Seat i, 1
2 |801002-0003-02 |Rear Panel Bt 2005 S AEMA 1
3 |801002-0002-02 |Front Right Panel B 2005 1
4 |801002-0001-02 |Front Left Panel B 2005 1
5 |801002-0005-03 |Front Fender H& TTR50 1
6 |801002-0004-03 |Front Plate B TTR50 1
7 |903012-0007 Screw =[5 TM6*16 4
8 |908003-0002 Washer ©5.5%15%2/¥B{HZ%ER 4
9  [903006-0002 Nut =R M6 5
10 |555000-0040 Front Plate Bracket T 28 Z84RE/57%17 1
11 |903013-0010 Screw ZB$F M6%25 1
12 {903012-0006 Screw ZH5E TM6*12 7
13 |903018-0003 Bolt ZE5E M6*12 1




14 |902002-0042 Step Sleeve ZH$E ©6.5%16¥H6+D10+H4 2
15 |801002-0022 Plastic Plate 2 & eKMB 1
16 |801002-0018 Upper Cover Plate & eKMB 1
17 |801002-0020 Side Plate-RH 2 & eKMB 1
18 |801002-0019 Side Plate-LH = & eKMB 1
19 |903020-0044 Screw M8*20 3
20 |(801002-0021 Rear Fender & eKMB 1
21 |[103003-0002 Rubber Bushing-®9*20*10 T8 B 09*20%10 1
22 |903013-0004 Screw-M6*12 ZH$F M6*12 4
23 |903018-0004 Flange Bolt M6*16 ZH$EF M6*16 2




No. [U8 Code EN name Specifications in CN Qty/vehicle
1 802002-0058 Sticker green JK23020-1-G 1
2 |802002-0059 Handlebar Pad Cover JK23020-1-G 1
3 802002-0054 Sticker orange JK23020-1-0 1
4 |802002-0055 Handlebar Pad Cover JK23020-1-0 1
5 |802002-0056 Sticker pink JK23020-1-P 1
6 |802002-0057 Handlebar Pad Cover JK23020-1-P 1




